Spare Parts List

Chassis

ViPrOoFRAss 125



F-1 Headlamp Assy

ITEM | PART NO. DESCRIPTION QTY
1 33120-FY20-00L Headlamp Low Beam (Lh) 55W/12V
2 |33110-FY20-000 Headlamp High Beam 55W/12V with Position Light 1
3 [33121-FY20-000 Bulb, Headlamp (55W/12V) 2
4 |33119-FYBQ-200 Bulb, Position Light (SW/12V) 1
5 |33111-FY20-000 Mounting Bracket, Headlamp 4
6

33112-FY20-000

Headlamp Cable (with Position Light Socket)




F-2

Speedometer Assy

ITEM | PART NO. DESCRIPTION QTY
1 [37200-FY20-000 Speedometer Assy ( km/h ) 1
2 |37220-FYBQ-200 Magnet Comp 1
3 |37270-FY20-000 Electronic Speedometer ( km/h ) 1
4 [37241-FYBQ-000 Bulb ( 12V/3W ) 4
5 |90117-06022-10C Socket Screw M6+22 2
6 [GB96-85-06000-C Washer @6 4
7 |18293-FYBQ-000 Rubber Ring 4
8 |90304-FY8-000 Bush @6 4
9 [GB6187-86-06000-C Lock Nut M6 4
10 |37210-FY20-000 Mounting Bracket, Speedometer 1
11 |GB95-85-06000-C Washer @6 2
12 |90117-06025-10C Screw M6*25 2
13 |GB9074.17-88-08016-C Bolt with Washer M8*16 2
14 |37230-FYBQ-000 Sensor with Cable, Speedometer 1




Steering Bar

PART NO. DESCRIPTION Q'TY
32870-FY20-000 Choke Cable Comp 1
53171-FY1J-000 Clutch Lever Assy 1
35210-FY-000 Clutch Switch 1
53166-FYH-000 Rubber Grip, Left Handlebar 1
88110-FYBQ-000 Rearview Mirror Assy (Lh/Black) 1
53173-FY5-000 Rubber, Left Clutch Handle 1
88120-FYBQ-000 Rearview Mirror Assy (Rh/Black) 1
35200-FY20-000 Handlebar Switch Assy (Rh) 1
53140-FYH-000 Throttle Turning Grip Comp 1
17910-FY20-000 Throttle Cable 1
22870-FY20-000 Clutch Cable Comp 1
35100-FY20-000 Handle Bar Switch Assy( Lh) 1
53101-FY20-000 Steering Bar (Chrome Plated) 1
53120-FYH-000 Balance Block Comp 2
53171-FY1J-001 Clutch Lever 1
53171-FY1J-002 Bolt, Handle Bar Switch Assy (Lh) 1




F-4

Lower Bridge
ITEM | PART NO. DESCRIPTION Q'TY
1 |51640-FY20-000 Lower Bracket,Headlamp 1
2 [GB819-85-06020-C Screw M6*20 2
3 |33750-FYT-000 Side Reflector 2
4 |GB6170-86-06000-C Hexagon Nut M6 2
5 |53230-FY20-000 Steering Pole ( with Bearing 32006) 1
6 |GB/T297-1994-32005 Bearing 32005X 1
7 |53218-FYBQ-000 Dust Cover 1
8 |53206-FYBQ-000 Lock Nut 1
9 [53222-FYBQ-000 Bolt 1
10 [90117-06025-10C Screw M6*25 2
11 [18293-FYBQ-000 Rubber Ring 2
12 |90304-FY8-000 Bush @6 2
13 |GB6187-86-06000-C Lock Nut M6 2
14 |GB70-85-10045-C Bolt M10x1.5x45 2
15 |GB93-87-10000-C Spring Washer @10 2
16 |GB/T297-1994-32006 Bearing 32006X 1
17 [53219-FY20-000 Dust Gasket 1
18 |GB96-85-06000-C Washer @6 2




F-5

Upper Bridge
ITEM | PART NO. DESCRIPTION Q'TY
1 |90612-FYBQ-00C Socket Screw M6*12 4
2 |GB95-85-06000-C Washer @6 4
3 [51620-FY20-000 Right Bracket, Headlamp 4
4 |51610-FY20-000 Left Bracket, Headlamp 1
5 |53231-FYBQ-00B Upper Bridge 8
6 [GB93-87-08000-B Spring Washer @8 1
7 |GB70-85-08035-B Bolt M8x35 1
8 [53111-FYBQ-100 Upper Holder, Steering Bar 2
9 190117-08105-10C Bolt M8*105 4
10 |53113-FYBQ-00B Plastic Cap 4
11 |53112-FYBQ-100 Lower Holder, Steering Bar 2




F-6

Front Shock Absorber Assy

ITEM | PART NO. DESCRIPTION Q'TY
1 |51400-FY20-000 Front Shock Absorber Assy (Right) 1
2 |51500-FYBQ-000 Front Shock Absorber Assy (Left) 1
3 51425-FYBQ-000 Dust Cover, Shock Absorber 2
4 |90601-FYBQ-000 Lock Ring 2
5 51490-FYBQ-000 Oil Seal Comp, Front Shock Absorber 2
6 [GB93-87-10000-C Spring Washer @10 2
7 [90117-10030-X10C Bolt M10*30%1.25 2
8 [51495-FYBQ-000 Connecting Bolt Set 2




F-7

Front Disc Brake Assy

ITEM | PART NO. DESCRIPTION QTY

1 |146000-FY20-00R Front Disc Brake Assy (Red) 1

46000-FY20-YGB Front Disc Brake Assy (Black) 1
2 [46630-FYBQ-000 Disc Brake Pad Comp 1
3  |46600-FYBQ-30R Front Brake Caliper Assy (Red) 1

46600-FYBQ-3YGB Front Brake Caliper Assy (Black) 1
4 146016-FYBQ-000 Gasket 4
5 |46015-FYBQ-000 Hollow-Core Screw 2
6 [46125-FYBQ-000 Clamp, Disc Brake Tube 1
7 |GB9074.17-88-06012-C Screw M6%12 1
8 [46300-FY20-000 Disc Brake Tube 1
9 |46127-FYBQ-000 Fixing Block 1
10 [46210-FYBQ-000 Front Brake Switch Assy 1
11 |46128-FYBQ-000 Front Brake Lever 1
12 |46126-FYBQ-000 Bolt, Front Brake Lever 1
13 |46100-FYBQ-000 Master Cylinder, Disc Brake 1
14 146629-FYBQ-000 Fixing Bolt, Brake Pads 2
15 46636-FYBQ-000 Stretch Clamp 1




F-8

Front Fender

ITEM | PART NO. DESCRIPTION QTY
1 [61100-FYBQ-00A Front Fender (Silver) 1
61100-FYBQ-00Y Front Fender (Yellow) 1
61100-FYBQ-YGB Front Fender (Black) 1
2 |61101-FYBQ-000 Front Fender Bracket 1
3 |GB5783-86-08012-C Bolt M8*12 4
4 |61138-FY10-000 Front Splash Guard Bracket 1
5 |61135-FYBQ-000 Front Splash Guard 1
6 |GB818-85-05010-B Crosshead Screw M5*10 3
7 |61122-FY-000 T-Bush 3
8

46129-FYBQ-000

Fixing Lower Holder, Front Disc Brake Tube




F-9

Front Wheel
/
#
ITEM | PART NO. DESCRIPTION QTY
1 [44712-FYBQ-000 Tube, Front Wheel
2 |44711-FYBQ-000 Tire, Front Wheel (90/90-16)
3 |42657-FYBQ-000 Bearing 6202-2RS
4 [44650-FY20-00A Front Rim Assy (Silver)
44650-FY20-YGB Front Rim Assy (Black)
5 [45361-FY20-000 Bolt M8*30
6 |46001-FY20-000 Front Brake Disc
7 |44311-FYBQ-000 Left Bush, Front Wheel
8 [44303-FY3A-000 Right Rubber Cover, Front Axle
9 [44651-FYBQ-000 Oil Seal, Front Axle
10 |44310-FY20-000 Front Axle

11

GB6187-86-14000X-C

Lock Nut M14x1.5




F-10

Air Filter Assy
ITEM | PART NO. DESCRIPTION QTY
1 |17200-FY20-000 Air Filter Assy 1
2 |17220-FY20-000 Filter Element Comp 1
3 |18542-FY20-000 Tube with Clip 1
4 |18543-FY20-000 Plumbago Washer 1
5 |18541-FY20-000 Diaphragm Valve 1
6 |17210-FY20-000 Leakage Tube Comp (long) 2
7 [17230-FY20-000 Hose Clamp 1
8 |17261-FY20-000 Connecting Tube 2
9 |17262-FY20-000 Carburetor Socket 1
10 |17266-FY20-000 Right Air Intake Fence 1
11 |17267-FY20-000 Left Air Intake Fence 1
12 |90117-06022-10C Screw M6x22 1




F-11
Footrest

ITEM | PART NO. DESCRIPTION QTY
1 |50713-FYBQ-000 Front Footrest Pin 2
2 |50712-FYBQ-000 Front Footrest Spring (Rh) 1
3 |50711-FYBQ-000 Front Footrest Spring (Lh) 1
4 |50620-FYBQ-YGB Front Footrest (Rh, Black) 1
5 |50610-FYBQ-YGB Front Footrest (Lh, Black) 1
6 [GB95-85-08000-C Washer @8 2
7 |GB91-85-20020-C Cotter Pin @2.0x2.0 2
8 [GB5783-86-06020-C Socket Screw M6%20 1
9 |GB70-85-08030-B Bolt M8*30 4
10 [50640-FY20-YGB Footrest Holder (Black) 1
11 195015-FY20-000 Side Stand Spring (Double) 1
12 [90120-FYT3A-000 Side Stand Bolt M10 (Color Zinc) 1
13 [GB6187-86-10000X-B Lock Nut M10*1.25 1
14 |50530-FYBQ-1YGB Side Stand (Black) 1
15 [GB6170-86-06000-C Nut M6 2
16 [50661-FYBQ-000 Front Footrest Rubber (Lh) 1
17 150662-FYBQ-000 Front Footrest Rubber (Rh) 1
18 |91165-FYGT2-000 Binder 1
19 |GB6187-86-05000-C Lock Nut M5 2
20 |35030-FY20-000 Side Stand Switch 1
21 |GB9074.4-05020-C Combination Screw M5x20 2
22 |GB93-87-08000-B Spring Washer @8 4
23 |GB9Y5-85-08000-B Washer @8 4
24 [35031-FY20-000 Switch Holder, Side Stand 1




F-12

Rear Brake Pedal

ITEM | PART NO. DESCRIPTION QTY
1 {28300-FYBQ-000 Starting Lever Assy 1
2 |GB5783-86-08040-B Bolt M8*#40 1
3 [23400-FYBQ-000 Gearshift Lever 1
4 [43410-FYBQ-000 Rear Brake Pedal Spring 1
5 190117-08065-10C Bolt M8*65 1
6 |GB93-87-08000-C Spring Washer @8 1
7 |GB96-85-08000-C Washer @8 1
8 |43400-FYBQ-1YGB Rear Brake Pedal (Black) 1
9 |43401-FYBQ-000 Bush, Rear Brake Pedal 1




F-13

Exhaust Pipe
ITEM | PART NO. DESCRIPTION QTY
1 |GB6187-86-06000-C Lock Nut M6 2
2 18292-FYG-000 Gasket, Exhaust Pipe 1
3 |18220-FY20-000 Exhaust Pipe with Catalyst 4
4 18230-FY20-000 Heat Protector, Exhaust Pipe 1
5 [18204-FY1J-000 Fix Spring, Exhaust Pipe 2
6 |90117-06016-10C Screw M6x16 1
7 |90117-06022-10C Screw M6x22 3
8 |GB96-85-06000-C Washer @6 2
9 |18293-FYBQ-000 Rubber 2
10 |90304-FY8-000 Washer @6 2
11 |90220-06000-K Lock Nut M6 1
12 |18213-FYBQ-100 Exhaust Pipe Support 1
13 |84813-FYBQ-000 Rubber 1
14 |GB95-85-06000-C Washer @6 2
15 |18224-FYBQ-000 Rubber 1
16 |18250-FY20-000 Muffler Assy 2
17 |18225-FYBQ-000 Muffler Clamp 1
18 |18223-FYBQ-000 Rubber 1
19 |18226-FY20-000 Fixing Bolt, Heat Protector of Exhaust Pipe 3
20 |GB93-87-06000-C Spring Washer @6 2




F-14
Frame Assy

ITEM | PART NO. DESCRIPTION QTY
1 [91165-FYGT2-000 Binder 1
5 [35001-FYBQ-000 Key (Blank)
3 |GB819-85-05014-C Screw M5*14
4 [16910-FYT3A-000 Fuel Filter
5

50100-FY20-00A

Frame (Silver)

50100-FY20-00Y

Frame (Yellow)

50100-FY20-YGB

Frame (Black)

91100-FY20-110

Gasoline Hose

6
7 |16950-FY20-000 Fuel Tap 1
8 [90220-06000-00C Clip Nut M6 2
9 [90111-06014-C Screw M6x14 3
10 |31512-FY20-000 Battery Cover, Lower 1
11 |35000-FY20-00R Lock Set (Red) 1
35000-FY20-YGB Lock Set (Black) 1
12 |GB5783-86-06008-C Screw M6x8 2
13 |16951-FYBQ-000 Seal Washer 4
14 |91100-FY20-190 Gasoline Hose 2 1
15 |[31511-FY20-000 Battery Cover, Upper 1
16 |GB845-85-48016-K Tapping Screw 4.8%16 4
17 [95183-05807-00 Clip Nut for Tapping Screws 4.8 4
18 [90220-06000-K Clip Nut M6 1
19 |87503-FYT3A-000 Rubber 2

20 [2GL-F139X-0000

Damper Rubber




F-15

"~
Engine Holder 4

ITEM | PART NO. DESCRIPTION QTY
1 |52107-FY20-000 Rubber Protector 1
2 |GB6170-86-10000X-C Nut M10x1.25 4
3 |90117-10105-X10C Swing Arm Axle M10x105x1.25 1
4 |GB5787-86-10160X-C Bolt M10x160x1.25 2
5 [90117-10118-X10C Bolt M10x118x1.25 1
6 [50352-FY20-YGB Engine Holder 1
7 [90614-FYBQ-00C Screw M6x14 1
8 |95012-FY-000 Battery Fixation Rubber Band 1
9 |[31510-FY20-000 Battery Holder 4
10 |GB95-85-10000-C Washer @10 7
11 |GB95-85-06000-C Washer @6 6
12 |GB93-87-10000-C Spring Washer @10 4
13 |90117-06022-10C Screw M6x22 2
14 |GB93-87-06000-C Spring Washer @6 2




F-16

Rear Shock Absorber Assy

ITEM | PART NO. DESCRIPTION QTY
1 [90117-10045-X10C Socket Bolt M10*45%1.25
2 [GB6170-86-10000X-C Hexagon Nut M10*1.25
3 |52400-FY20-00R Rear Shock Absorber Assy (Red, 235)
52400-FY20-YGB Rear Shock Absorber Assy (Black, 235)
4 [90117-10050-X10C Bolt M10*50%1.25
5 |GB95-85-10000-C Washer @10
6 |GB93-87-10000-C Spring Washer @10




F-17

Rear Fender

ITEM | PART NO. DESCRIPTION QTY

1 [80110-FYBQ-00A Rear Fender (Silver) 1

80110-FYBQ-00Y Rear Fender (Yellow) 1

80110-FYBQ-YGB Rear Fender (Black) 1
2 80115-FYBQ-000 Reinforcement Plate, Rear Fender 1
3 |80116-FYBQ-000 Reinforcement Plate, Rear Fender 1
4 [80112-FYBQ-000 Mounting Bracket, Rear Fender 1
5 |GB6187-86-06000-C Lock Nut M6 6
6 |90616-FYBQ-00C Socket Screw M6x16 2
7 |80114-FYBQ-000 Mounting Plate, Rear Fender 2
8 80113-FYBQ-000 Eccentric Bush, Rear Fender 1
9 [90117-06045-10C Socket Screw M6x45 1
10 |GB95-85-06000-C Washer @6 3




F-18

Rear Wheel Assy
ITEM | PART NO. DESCRIPTION QTY

1 [42711-FYBQ-000 Tire, Rear Wheel (120/80-16) 1
2 |42712-FYBQ-000 Tube, Rear Wheel 1
3 |42657-FYBQ-000 Bearing 6202-2RS 2
4 |42650-FY20-00A Rear Wheel Rim Assy (Silver, DOT) 1

42650-FY20-YGB Rear Wheel Rim Assy (Black, DOT) 1
5 [41201-FY20-000 Chain Wheel (428/46) 1
6 [45361-FY20-000 Bolt M8*30 12
7 [40520-FY20-000 O-Ring (428, 112 Links) 1
8 |41210-FY20-000 Master Link, Chain (428) 1
9 [43201-FY20-000 Rear Brake Disc 1
10 |GB6187-86-14000X-C Lock Nut M14x1.5 1
11 |42315-FY20-000 Left Bush, Rear Wheel 1

42310-FY20-000

Rear Wheel Axle




Rear Brake Assy
ITEM | PART NO. DESCRIPTION QTY
1 43200-FY20-00R Rear Brake Assy (Red) 1
43200-FY20-YGB Rear Brake Assy (Black) 1
2 |43210-FY20-00R Rear Brake Caliper Assy (Red) 1
43210-FY20-YGB Rear Brake Caliper Assy (Black) 1
3 |43235-FYBQ-300 Rear Brake Pad (Set) 1
4 |43230-FYBQ-30R Rear Brake Pump Assy (Red) 1
43230-FYBQ-3YGB Rear Brake Pump Assy (Black) 1
5 [35360-FYBQ-300 Rear Brake Switch 1
6 |43260-FYBQ-300 Brake Hose, Rear Brake 1
7 |GB95-85-06000-C Washer @6 2
8 |GB93-87-06000-C Spring Washer (36 2
9 [90117-06025-10C Screw M6x25 2
10 |46016-FYBQ-000 Washer 4
11 |46015-FYBQ-000 Hollow Bolt 1
12 |43231-FY20-000 Brake Tube Comp 1
13 |43232-FY20-000 Brake Hose Clamp 1
14 |43233-FY20-000 Brake Hose Clamp 1




[ 15 [43270-Fy20-000 Fixing Bolt Comp, Rear Brake Pad




F-20

Rear Swing Arm

ITEM | PART NO. DESCRIPTION QTY

1 [52110-FYBQ-000 Swing Arm Axle (with Nut M10x265x1.25) 1
2 |52220-FYBQ-000 Bush, Swing Arm 2
3 [52100-FY20-00A Swing Arm Assy (Silver ) 1

52100-FY20-00Y Swing Arm Assy (Yellow) 1

52100-FY20-YGB Swing Arm Assy (Black) 1
4 |GB6187-86-10000X-C Lock Nut M10x1.25 1
5 [50710-FYBQ-000 Pillion Footrest (Lh) 1
6 [GB818-85-05012-C Screw M5*12 2
7 |GB6170-86-05000-C Nut M5 2
8 |GB9074.25-88-08020-C Combination Bolt M8x20 2
9 |40510-FY20-000 Chain Guard 1
10 |GB9074.4-06010-C Combination Bolt M6x10 2
11 |40540-FY20-000 Chain Adjuster 2
12 |50720-FYBQ-000 Pillion Footrest (Rh) 1




F-21

Seat Assy

»..-«

10 ©

10

ITEM | PART NO. DESCRIPTION QTY

1 |77200-FY20-000 Seat Assy 1
2 |90117-08045-10C Bolt M8*45 4
3 |GB93-87-08000-C Spring Washer @8 4
4 [17207-FY2-000 T- Bush 5
5 |501A0-FY20-00A Seat Holder (Silver) 1
501A0-FY20-00Y Seat Holder (Yellow) 1
501A0-FY20-YGB Seat Holder (Black) 1
6 [90117-06022-10C Screw M6x22 5
7 |77263-FY20-000 Rubber Block 1
8 |91165-FYGT2-000 Binder (3*145) 1
9 [501A1-FY20-000 End Cap 2
10 |GB96-85-06000-C Washer @6 2
11 |77201-FY20-000 Rubber, Seat 5
12 |87503-FYT3A-000 Rubber 2




F-22

Tail Light Assy
ITEM | PART NO. DESCRIPTION QTY
1 |[33720-FY20-YGB Bracket, Rear License Plate (Black) 1
2 [33791-FY20-YGB Cable Lead Tube 1
3 |90616-FYBQ-00C Socket Screw M6x16 4
4 |GB6187-86-06000-C Lock Nut M6 6
5 |GB6187-86-05000-C Lock Nut M5 1
6 |33741-FYT3A-000 Rear Reflector 1
7 [33700-FY20-100 Tail Light Assy 1
8 |GB95-85-06000-C Washer @6 4
9 [90614-FYBQ-00C Screw M6x14 2
10 |33745-FY20-YGB Rear Reflector Holder (Black) 1




F-23

Indicator T TN
st
ITEM | PART NO. DESCRIPTION QTY
1 33410-FY20-200 Front Indicator (Lh) 1
2 |33425-FYBQ-000 Indicator Glass (Front Left, Rear Right) 2
3 |33426-FYBQ-000 Indicator Glass (Front Right, Rear Left) 2
4 |33422-FYBQ-000 Indicator Bulb (12V21W) 4
5 |33511-FYBQ-000 Indicator Housing (Front Left, Rear Right) 2
6 [33512-FYBQ-000 Indicator Housing (Front Right, Rear Left) 2
7 |33430-FY20-100 Indicator Holder 2
8 [90117-06016-10C Screw M6x16 4
9 |GB95-85-06000-C Washer @6 4
10 |GB6187-86-06000-C Lock Nut M6 4
11 |33420-FY20-200 Front Indicator (Rh) 1
12 |33520-FY20-200 Rear Indicator (Rh) 1
13 |33510-FY20-200 Rear Indicator (Lh) 1




F-24

Wiring Harness

ITEM | PART NO. DESCRIPTION QTY
1 [32100-FY20-000 Wiring Harness (with Fuse Box) 1
2 [31533-FY20-000 Fuse (15A) 1
3 |GB6187-86-05000-C Lock Nut M5 2
4 |GB819-85-05025-C Screw M5*25 1
5 |35800-FYBQ-000 Start Relay 1
6 |31500-FY20-000 Battery Assy (YTX7L-BS) 1
7 [31600-FY20-000 Rectifier 1
8 |30400-FY20-000 C.D.I. Comp 1
9 38301-FYBQ-000 Indicator Relay 1
10 |GB9074.17-88-06012-C Combination Bolt M6x12 1
11 |38100-FY20-000 Horn (E-mark) 1
12 [30510-FYG2-000 Ignition Coil Assy 1
13 [30513-FYG2-000 Spark Plug Cap 1
14 |GB9074.4-05016-C Screw M5x16 2
15 |32412-FYBQ-000 Cathode Cable !
16 |32181-FYBQ-000 PVC Cover (825) 1




F-25

Sticker
ITEM | PART NO. DESCRIPTION QTY
1 [50101-FYBQ-00A Sticker, Seat Tube (Silver, Sachs Bikes)
50101-FYBQ-00B Sticker, Seat Tube (Black, Sachs Bikes)
2 |87560-FY20-000 Sticker Warning on Handlebar
3 |8750B-FY20-00B Sticker, Tank (Red/Black, MadAss)




